

Test Report

Report No: Y000022M001

Date of issue: August 17 2020

Client LA BUENA SEMILLA LIMITED

Manufacturer LA BUENA SEMILLA LIMITED

Product Melt-blown fabric

Model MT-FJ, 25gsm

Test Type Commissioned inspection


Shenzhen Microtest Co., Ltd.
<http://www.mtitest.com>

This test report is valid for the tested samples only. It cannot be reproduced except in full without prior written consent of Shenzhen Microtest Co., Ltd

Tel:(86-755)88850135

Fax:(86-755) 88850136

Web:<http://www.mtitest.com>

Email:mti@51mti.com

Add:101, No. 7, Zone 2, Xinxing Industrial Park, Fuhai Avenue, Xinhe Community, Fuhai Street, Bao 'an District, Shenzhen, Guangdong, China.

Product	Melt-blown fabric	Sample No.	Y000022-1-S0001
Brand/Trademark	LBS	Model	MT-FJ, 25gsm
Client	LA BUENA SEMILLA LIMITED	Test Type	Commissioned inspection
Client Address	NO. 5, 17/F, STRAND 50, 50 BONHAM STRAND, SHEUNG WAN HONG KONG	Product No./ Batch No.	---
Manufacturer	LA BUENA SEMILLA LIMITE	Sampling Form No.	---
Inspection Company	---	Production Date	---
Sampling Company	---	Sample Number	1
Sampling Address	---	Sampling Base	---
Date of Sampling	---	Test Address	Medical protection laboratory
Date of Sample Receiving	2020-08-13	Date of Tests	2020-08-13
Test Specification	EN 14683: 2019+AC		
Basis of Judgment	EN 14683: 2019+AC		
Classification	/		
Test Result	The report is inconclusive. See details for specific results		
Remarks	"---" in the report means this item is not applicable, "/" in the report means this item is blank.		

compiled:

Lani wang

Reviewed:

Daniel . Shi

Approved:

Tom Xue

This test report is valid for the tested samples only. It cannot be reproduced except in full without prior written consent of Shenzhen Microtest Co., Ltd

Tel:(86-755)88850135

Fax:(86-755) 88850136

Web:<http://www.mtitest.com>Email:mti@51mti.com

Add:101, No. 7, Zone 2, Xinxing Industrial Park, Fuhai Avenue, Xinhe Community, Fuhai Street, Bao 'an District, Shenzhen, Guangdong, China.

No.	Test Items	Spec Chapter	Requirements	Test Data					Assessment
1	Bacterial filtration efficiency (BFE) %	5.2.2	≥95%	100	99.9	100	100	98.9	/
				Please refer to appendix Table 5.2.2 for details					
Note: /									

This test report is valid for the tested samples only. It cannot be reproduced except in full without prior written consent of Shenzhen Microtest Co.,Ltd

Tel:(86-755)88850135 Fax:(86-755) 88850136 Web:http://www.mtitest.com Email:mti@51mti.com
 Add:101, No. 7, Zone 2, Xinxing Industrial Park, Fuhai Avenue, Xinxing Community, Fuhai Street, Bao 'an District, Shenzhen, Guangdong, China.

5.2.2 TABLE: Bacterial filtration efficiency (BFE)

Batch/ lot no.:	Test Specimen no.:	Flow rate (l/min)	Positive quality control value	Mean plate count of the negative controls	BFE for each test specimen (%)	Remarks
2020- 08-13	1	28.3	2078	0	100	≥95%
	2	28.3	2078	0	99.9	≥95%
	3	28.3	2078	0	100	≥95%
	4	28.3	2078	0	100	≥95%
	5	28.3	2078	0	98.9	≥95%

Supplementary information:

Each specimen was conditioned at 21 °C and 85 % relative humidity for 4 h to bring them into equilibrium with atmosphere prior to testing.

This test report is valid for the tested samples only. It cannot be reproduced except in full without prior written consent of Shenzhen Microtest Co.,Ltd

Tel:(86-755)88850135

Fax:(86-755) 88850136

Web:http://www.mtitest.com

Email:mti@51mti.com

Add:101, No. 7, Zone 2, Xinxing Industrial Park, Fuhai Avenue, Xinxing Community, Fuhai Street, Bao 'an District, Shenzhen, Guangdong, China.



- | | |
|---|---|
| 1. Test Address: | 101, No. 7, Zone 2, Xinxing Industrial Park, Fuhai Avenue, Xinhe Community, Fuhai Street, Bao 'an District, Shenzhen, Guangdong, China. |
| 2. Client Address: | NO. 5, 17/F, STRAND 50, 50 BONHAM STRAND, SHEUNG WAN HONG KONG |
| 3. Test environmental/conditions: | The test items are carried out under the conditions specified in the corresponding specifications (except where noted) |
| 4. Sampling procedures (if applicable): | --- |
| 5. Description of deviation from standard method (if applicable): | --- |
| 6. Explanation of uncertainty of test results (if applicable): | --- |
| 7. Subcontracting projects and subcontractors (if applicable): | --- |

This test report is valid for the tested samples only. It cannot be reproduced except in full without prior written consent of Shenzhen Microtest Co.,Ltd